SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A
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Ref Level 4000 a8 Offset 26.47 di Mode Sweep s6L Reflevel 40.00d6m  Offset 26.47 dB Mode Sweep s6L
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3.25 GHz 4213 pts. 75.0 MHz/ 4.0GHz | 3 Result Summa
2 Result Summa
3250 GHz 3530 GHz 1.000 MHz 3.32478 GHz -43.39 dBm
3250 GHz 3530 GHz 1.000 MHz 3.38301 GHz -43.12 dBm 3530 GHz 3580 GHz 1000 MHz 357391 GHz 32.57 dBm
3530 GHz 3540 GHz 1.000 MHz 353995 GHz -38.88 dBm 3,580 GHz 3,550 GHz 1.000 MHz 3.58946 GHz -32.13dBm
3540 GHz 3549 GHz 1.000 MHz 3.54896 GHz -31.45 dBm 3590 GHz 3599 GHz 1.000 MHz 3509896 GHz -30.32 dBm
3549 GHz 3550 GHz 1.000 MHz 3.55000 GHz -19.20 dBm 3599 GHz 3,600 GHz 1.000 MHz 3.59999 GHz -18.40 dBm
3550 GHz 100.000 kHz 3.57947 GHz 9.48 dBm 3.600 GHz 3640 GHz 100.000 kHz 363139 GHz 9.68 dBm
3.590 GHz 1.000 MHz 3.59001 GHz -17.33 dBm 3640 GHz 3641 GHz 1.000 MHz 3.64000 GHz -1837 dBm
3591 GHz 1.000 Mz 3.60891 GHz .85 d 3641 Gz 3659 GHz 1.000 Mz 3.65891 GHz -29.62 dBm
3609 GHz 1.000 MHz 361000 GHz -19.14 dBm 3659 GHz 3660 GHz 1.000 MHz 3.66000 GHz -17.38 dBm
3610 GHz 100,000 kHz 3.63152 GHz 9.52 dBm 3680 GHz 3700 GHz 100,000 kHz 3.66677 GHz 9.97 dBm
3650 GHz 1.000 MHz 3.65000 GHz -20.88 dBm 3700 GHz 3701 GHz 1.000 MHz 3.70002 GHz -18.25 dBm
3651 GHz 1.000 MHz 3.65104 GHz -30.24 dBm 3.701 GHz 3.710 GHz 1.000 MHz 3.70104 GHz -30.48 dBm
3.660 GHz 1.000 MHz 3.66104 GHz -31.56 dBm 3710GHz 3720GHz 1.000 MHz 371015 GHz -35.06 dBm X
3.720 GHz 1.000 MHz 3.99790 GHz -43.70 dBrm 3720 GHz 4000 GHz 1.000 MHz 3.74166 GHz -43.65 dBm -3.65 dB.
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Ref Level 4000 d8m  Offset 26.47 B Mode Sweep s6L Reflevel 40.00d6m  Offset 26.47 dB Mode Sweep seL
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2 Result Summa
3.250 GHx 3530 GHz 1.000 MHz 3.32478 GHz -43.46 dBm
3250 GHz 3530 GHz 1,000 Wiz 338301 GHz -43.18 dBm 3530 GHz 3580 GHz 1.000 MHz 357391 GHz 33,62 dBm
3530 GHz 3540 GHz 1.000 MHz 3.53985 GHz -39.43 dBm 3580 GHz 3590 GHz 1.000 MHz 3.58797 GHz -32.09 dBm
3540 GHz. 3549 GHz 1.000 MHz 3.54896 GHz -31.17 dBm 3500 GHz 3599 GHz 1.000 MH:z 3.59896 GHz -29.95 dBm
3529 GHz 3550 GHz 1,000 Wiz 355000 GHz 20.93 dBm 3599 GHz 3600 GHz 1.000 Mz 3.60000 GHz 1812 dBm
3550 GHz 3580 GHz 100,000 kHz 355773 GHz 953 dBm 3600 GHz 3640 GHz 100.000 kHz 3.63550 GHz 935 dBm
3590 GHz. 3591 GHz 1.000 MHz 3.59000 GHz -18.79 dBm 3640 GHz 3641 GHz 1.000 MH:z 3.64001 GHz -18.84dBm
3591 GHa 3609 GHe 1.000 Mz 359109 GHz -30.10dBm 3641 GHz 3659 GHz 1000 MHz 3.65838 GHz -30.51 dBm
3609 GHz 3610 GHz 1,000 Mz 3.61000 GHz -18.28dBm 3659 GHz 3660 GHz 1,000 MHz 3.66000 GHz -18.09 dBm
3510 GHz 3650 GHz 100000 kHz 3.63268 GHz 9.53 dBm 3660 GHz 3700 GHz 100000 kHz 367772 GHz 9,60 dBm
3,650 Gz 3651 Gz 1.000 Mtz 3.65001 GHz 1813 dBm 3700 GHz 3901 GHz 1.000 MKz 3.70001 GHz -18.77 dBm
3651 GHz 3660 GHz 1,000 MHz 365104 GHz -30.06 dBm 3701 GHz 3710 6Hz 1.000 MHz 370220 -31.24 dBm
3.660 GHz 3720 GHz 1.000 MHz 3.66522 GHz -31.83 dBm 3710GHz 3720GHz 1.000 MHz 371015 GHz -36.43 dBm
3.720 GHz £.000 Gz 1.000 MHz 3.09884 GHz -43.68 dBm 3720 GHz 4000 GHz 1.000 MHz 3.99790 GHz -43.61 dBm
Raady weady R
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SPORTON LAB.
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Report No. : FG3N0925-06A

Conducted Spurious Emission

FR1 n48 / 10MHz+10MHz / QPSK / CSE

Lowest Channel

Middle Channel

SPURITUS_UNE | ABS.

L450:32 11.04.2024

VTR VYV PNy Ve s R
A(MMA«,--W\.W"V«/A
70 dBnr
30.0 MHz 78503 pts 0 GHz/’ 40.0 GHz
2 Result Summan
30,000 MHz 1.000 GHz 1.000 MHz 34,605 20 MHz -55.74 dBm -15.74 dB
1.000 GHe 3.250 GHe 1.000 MHz 3.20976 GHz -56.15 dBm -16.15dB
4,000 GHz 10.000 GHz 1,000 MHz 7.49696 GHz -52.14 dBm 121448
10.000 GHz 25.000 GHz 1.000 MHz 11.06775 GHz -13.74 dBm -374d8
25.000 GHx 40.000 GHe 1,000 MHz 32.036 25 GHz -48.45 dBm -8.45 dB
e S

Ref Level 0.00dBm  Offset 2847 dB Mode Sweep s6L RefLevel 0.00 dBm  Offset 28.47 B Mode Sween s6L
Count 100/100 Count 100/100
1 Avg
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30.0 MHz 78503 pts 0 GHz/ 40.0 GHz | | | 30.0 MHz 78503 pts. 0 GHz/ 40.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 1.000 GHz 1,000 MHz 3557471 MHz -55.61 dBm -15.61 dB 30,000 MHz 1.000 GHz 1.000 MHz 35.08996 MHz -55.85 dBm 15.85 dB
1000 GHz 3.250 GHr 1,000 MHz 3.20976 GHz -55.85 dBm -15.85 dB 1.000 GHz 3.250 GHz 1.000 MHz 3.209 76 GHz 55.63 dBm 15.63 dB.
4000 GHz 10.000 GHz 1.000 Mz 48696 GHz -51.91 dBm 119148 4000 GHz 10.000 GHz 1.000 MHz 492 95 GHz 51.99 dBm 11.99 dB.
10.000 GHz 25,000 GHz 1,000 MHz 23.60975 GHz -50.10 dBm -10.10 dB 10.000 GHz 25.000 GHz 1.000 MHz 2359725 GHz -50.22 dBm 10.22 dB
25,000 GHz 40.000 GHs 1,000 MHz 3351775 GHz -48.34 dBm -834dB 25.000 GHz 40.000 GHz 1.000 MHz 32.04725 GHz -48.59 dBm £.59 dB
ey Resty £
10:32:08 19.08.2024 112039 11045028
Ref Level 0.00dBm  Offset 2847 dB Mode Sweep s6L
Count 100/100
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+20MHz / QPSK / CSE

Lowest Channel

Middle Channel

Ref Level 10.00dBm  Offset 26.47 B

09:18:35 28.05.2024

20 dbr
SPURIOUS_LINE ABS_002
A PN A AP
Mo -MML\.M‘\N"MW AN
30.0 MHz 78503 pts 0 GHz/ 40.0 GHz.
2 Result Summan
30.000 Mz 1.000GHz 1.000 MHz 3557471 MHz -55.58 dBm -15.58 dB
1,000 Gt 3,250 Gt 1,000 Mtz 3.20976 GHz -55.96 dBm -15.96 d
4000 Gz 10000 Gz 1,000 MHz 7.48596 GHz 5176 dBm 11.76 dB
10000 GHz 25.000GH 1.000 MHz 11.04125 GHz 4603 dBm 603 dB
25,000 GHi 40,000 Gt 1.000 Mty 31.97675 GHz -48.34 dBm -834d8
o DN L

Ref Level 10.00 dBm  Offset 2847 dB Made Sweep SGL Mode Sweep SGL
Count 100/100 Count 100/100
1 Avg
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0 dBr
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B 80 dbir
30.0 MHz 78503 pts 0 GHz/ 40.0 GHz | | | 30.0 MHz 78503 pts. 0 GHz/ 40.0 GHz
2 Result Summar 2 Result Summan |
30,000 MHz 1,000 GHz 1,000 MHz 3557471 MHz -55.40 dB -15.40 dB 30,000 MHz 1.000 GHz 1.000 MHz 3412044 MHz -55.72 dBm -15.72 dB
1.000 GHz 3.250 GHz 1,000 MHz 3.21026 GHz 55.61 dBm -15.61 dB 1.000 GHz 3.250 GHz 1.000 MHz 3.21026 GHz -56.17 dBm 1617 dB
4000 GHz 10.000 GHz 1.000 Mz 7.49096 GHz -52.00 dBm -12.00 dB 4000 GHz 10.000 GHz 1.000 MHz 7.497 96 GHz -51.85 dBm -11.85 dB
10.000 GHz 25.000 GHz 1,000 MHz 23.60525 GHz -50.18 dBm -10.18 dB 10.000 GHz 25.000 GHz 1.000 MHz 22.03725GHz 50.14 dBm -10.14 dB
35,000 GHz 40,000 GHz 1,000 MHz 32.04175 GHz -48.44 dBm -8.44 dB 25.000 GHz 40,000 GHz 1.000 MHz 33.490 75 GHz -48.40 dBm -8.40 dB.
ey 0D O
us:om:st 28052024 oB:i41:42 20.05.2034
Ref Level 10.00 dBm  Offset 2847 dB Made Sweep SGL
Count 100/100
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Report No. : FG3N0925-06A

FR1 n48 / 10MHz+40MHz / QPSK / CSE

Lowest Channel

Middle Channel

Ref Level 10.00dBm  Offset 2647 dB

Line _SPUR|OUS_LINE_ABS_0q2

Mode Sweep

6L
Count 100/100
1 Avg

Ref Level 10.00dBm  Offset 26.47 B

Mode Sweep

6L

Count 100/100

SPURIOUS_LINE |ABS_002

Moo

LA st femn e AN

14:08:06 03.06.2024

30.0 MHz 78503 pts 0 GHz/ 40.0 GHz
2 Result Summan
30,000 MHz 1.000 GHz 1.000 MHz 3218141 MHz -55.97 dBm -15.97 d8
1.000 GHz 3.250 GHz 1.000 MHz 3.21026 GHz -56.10 dBm -16.10 dB
4,000 GHz 10,000 GHz 1,000 MHz 7.473 46 GHz -51.88 dBm -11.88 dl
10.000 GHz 25.000 GHz 1.000 MHz 11.00225 GHz -18.67 dBm -8.67dB
25.000 GHz 40,000 GHz 1.000 MHz 32.02525 GHz -48.36 dBm -8.36 dB
e DR L

0 dby
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20 dby 20 dbi
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30.0 MHz 78503 pts 0 GHz/ 40.0GHz || [ 30.0 MHz 78503 pts. 0 GHz/ 40.0 GHz
2 Result Summar 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 30.72714 MHz -56.06 dBm -16.06 dB 30,000 MHz 1.000 GHz 1.000 MHz 3557471 MHz -55.53 dBm 15.53 dB
1.000 GHz 3.250 GHz 1,000 MHz 3.20976 GHz -55.93 dBm -15.93 dB 1.000 GHz 3.250 GHz 1.000 MHz 3.21026 GHz -55.96 dBm X
4000 GHz 10.000 GHz 1.000 Mz 7.49846 GHz 5212 dBm -12.1248 4000 GHz 10.000 GHz 1.000 MHz 7.495 46 GHz 51.86 dBm 86 di
10.000 GHz 25.000 GHz 1,000 MHz 22.02325 GHz k- m -10.04 dB 10.000 GHz 25.000 GHz 1.000 MHz 22.03675 GHz 50.15 dBm
35,000 GHz 40,000 GHz 1,000 MHz 32.05775 GHz -48.52 dBm -852dB 25.000 GHz 40,000 GHz 1.000 MHz 33.54325 GHz -48.36 dBm
festy Elr= Reaty
u3:55:98 03.06.2024 11:29:59 03.06.203
Ref Level 10,00 dBm ~ Offset 28.47 dB Mode Sweep 6L
Count 100/100
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SPORTON LAB.

FCC RADIO TEST
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Report No. : FG3N0925-06A

FR1 n48 / 20MHz+10MHz / QPSK / CSE

Reflevel 1000 dBm  Offsct 2847 dB Mode Sweep 6L Reflevel 1000dBm  Offset 28.47 dB Mode Sweep s6L
‘Count 100/100 Count 100/100
1 Spurious Emissions 1 1 Spurious Emissions 1
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80 dbr 80 dbr
30.0 MHz 78503 pts .0 Gha/ 40.0 Gz || | 30.0 MHz 78503 pts 0 Ghz/ 40.0 Gz
2 Result Summas 2 Result Summas
30.000 MHz 1,000 GHz 1.000 MHz 33.15092 MHz -55.83 dBm 1583 dB. 30.000 MHz 1,000 GHz 1.000 Mz 35.08996 MHz
1.000 GHz 3.250 GHz 1.000 MHz 3.21026 GHz -55.64 dBm -15.64 dB 1.000 GHz 3.250 GHz 1.000 MHz 3.21026 GHz
4.000 GHz 10.000 GHz 1.000 MHz 7.491 46 GHz -51.83 dBm -11.83 dB 4.000 GHz 10.000 GHz 1.000 MHz 7.49246 GHz
10.000 GHz 35.000 GHz 1.000 Mz 2360525 GHz -50.06 dBm -10.06 dB 10.000 GHz 25,000 GHz 1.000 Miiz 2361425 GHz
25,000 GHz 20.000 GHz 1,000 MHz 33.53675 GHz -48.24 dBm -8.24 dB 25,000 GHz 0.000 GHz 1,000 MHz 32.01725 GHz
ooty
14:50:39 03.06.5024 03:39:15 04.06.5024
Reflevel 1000 dBm  Offsct 2847 dB Mode Sweep sl
‘Count 100/100
1 Spurious Emissions i
[OUS_LINE_ABS_0g2
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10 dir
20
30 dBr
SPURIOUS LINE |ABS 002
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50 I AP i A
) e P, *WAM VVisan/y
] A AN
70 dbimr
80 dbr
30.0 MHz 78503 pts .0 Gha/ 40.0 Gz
2 Result Summas
30.000 MHz 1,000 GHz 1.000 MHz 35.089 96 MHz -55.99 dBm 15.99 dB.
1.000 GHz 3.250 GHz 1.000 Mz 315377 GHz -56.23 dBm 1623 dB
4,000 GHz 10,000 GHz 1.000 Mz 7.48296 GHz -51.86 dBm 11.86dB.
10.000 GHz 35.000 GHz 1.000 Mz 11.06625 GHz 1555 dBm 555dB
25.000 GHz 40,000 GHz 1,000 Mz 32.04775 GHz 4855 dBm -8.55 dB
B
11059 0a.0e.s020
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+20MHz / QPSK / CSE

Lowest Channel

Middle Channel

15:49:32 17.04.2024

Ref Level 0.00dBm  Offset 2847 dB Mode Sweep s6L RefLevel 0.00 dBm  Offset 28.47 B Mode Sween s6L
Count 100/100 Count 100/100
1 Avg
Line _SPUR|OUS_LINE_ABS_0G2
10 dBrr
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30 dbr 30 dis
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70 db 70 dbm
&0
B 90 dbir
30.0 MHz 78503 pts 0 GHz/ 40.0 GHz | | | 30.0 MHz 78503 pts. 0 GHz/ 40.0 GHz
2 Result Summar 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 3218141 MHz -50.82 dBm -10.82 dB 30,000 MHz 1.000 GHz 1.000 MHz 3557471 MHz -55.78 dBm -15.78 dB
1.000 GHz 3.250 GHz 1,000 MHz 3.20976 GHz 50.38 dBm 1038 d8 1.000 GHz 3.250 GHz 1.000 MHz 3.20976 GHz 55.98 dBm
4,000 GHz 10.000 GHz 1.000 Mtz 7.493 36 GHz -46.89 dBm .89 d 4.000 GHz 10.000 GHz 1.000 MHz 7.49496 GHz 51.69 dBm
10.000 GHz 25,000 GHz 1,000 MHz 22.01425 GHz -45.27 dBm -5.27dB 10.000 GHz 25.000 GHz 1.000 MHz 10.88525 GHz -46.40 dBm
35,000 GHz 40,000 GHz 1,000 MHz 31.99975 GHz -43.81 dBm 3.81d8 25.000 GHz 40,000 GHz 1.000 MHz 32.04325 GHz -48.34 dBm
[ T Resdy
s6:10:08 17.04.2024 14:33:99 16042034
RefLevel 0.00dBm  Offset 26.47 d& Mode Sweep e
Count 1007100
1 Spuri ns 1
lous_Lne_sss_ogz
-10.db
20 dt
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PUKIBUS e | as ooz
MR T P
. et L Armrl ANAANAA s AN e Y]
——— S S A AN A
60 dbi
-0
0 dimr
90 dBnr
30.0 Mz 78503 pis .0 GHz/ 40.0GHz
2 Result Summas
30.000 MHz 1.000 GHz 1.000 Mz 3315092 MHz -50.81 dBm 10.81 dB
1.000 GHz 3.250GHz 1.000 Mz 3.20976 GHz -50.49 dBm 10.49 dB
4,000 GHz 10.000 GHz 1.000 Mz 7.499 46 GHz -46.82 dBm -6.82 dl
10.000 GHz 25.000 GHz 1.000 Mz 2207675 GHz 1522 dBm 5.22dB
25.000 GHz 40.000 GHz 1,000 Mz 33.51175 GHz -43.83 dBm -3.83dB.
= e
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SPORTON LAB.
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Report No. : FG3N0925-06A

FR1 n48 / 20MHz+40MHz / QPSK / CSE

Lowest Channel

Middle Channel

Ref Level 10.00dBm  Offset 26.47 B

1752008 14.06.2024

Ref Level 10,00 dBm ~ Offset 28.47 dB Mode Sweep 6L Mode Sweep s6L
Count 100/100 Count 100/100
1 Avg
Line _SPUR|OUS_LINE_ABS_0G2
0 dby
-0
20 dby 20 dbi
30
SPURIOUS_LINE SPURIOUS_UINE
S, <0 4 Bnimi
A NN NN i I NN SN NP NI s
L Ty -MWW | ! hepmueree oS A AN
70
b 80 dbi
30.0 MHz 78503 pts 0 GHz/ 40.0GHz || [ 30.0 MHz 78503 pts 0 GHz/ 40.0 GHz
2 Result Summar 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 37.51374 MHz -54.58 dBm -14.59 dB 30,000 MHz 1.000 GHz 1.000 MHz 37.51374 MHz -54.83 dBm
1.000 GHz 3.250 GHz 1,000 MHz 3.20976 GHz 55.91 dBm -15.91 dB 1.000 GHz 3.250 GHz 1.000 MHz 3.20976 GHz 55.65 dBm
4000 GHz 10.000 GHz 1.000 Mz 7.48096 GHz -52.00 dBm -12.00 dB 4000 GHz 10.000 GHz 1.000 MHz 7.492 96 GHz 51.99 dBm
10.000 GHz 25.000 GHz 1,000 MHz 22.06325 GHz -50.03 dBm -10.03 dB 10.000 GHz 25.000 GHz 1.000 MHz 10.87175 GHz -48.28 dBm
35,000 GHz 40,000 GHz 1,000 MHz 32.04275 GHz -48.41 dBm -8.41d8 25.000 GHz 40,000 GHz 1.000 MHz 33.526 75 GHz -48.45 dBm
e SN Reaty
17:09:402 13062024 11298 13062034
Ref Level 10,00 dBm ~ Offset 28.47 dB Mode Sweep 6L
Count 100/100
20 dby
SPURIOUS_LINE |ABS 002
A
30.0 MHz 78503 pts 0GHz/ 40.0GHz
2 Result Summar
30,000 MHz 1000 GHz 1,000 MHz 39.93753 MHz -55.27 dBm
1.000 GHz 3.250 GHz 1,000 MHz 3.20976 GHz -55.97 dBm
4,000 GHz 10,000 GHz 1.000 MHz 7.495 46 GHz -51.90 dBm
10.000 GHz 25000 GHz 1,000 MHz 10.99875 GHz -43.25 dBm
35,000 GHz 40,000 GHz 1,000 MHz 33.54225 GHz -48.45 dBm
[
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+10MHz / QPSK / CSE

Reflevel 1000 dBm  Offsct 2847 dB Mode Sweep 6L Reflevel 1000dBm  Offset 28.47 dB Mode Sweep s6L
‘Count 100/100 Count 100/100
1 Spurious Emissions 1 1 Spurious Emissions 1
lous_Lme_ lous_ume_sss_og2
o o
10 diy 10 diy
20 20
30 dBr 30 dBr
SPURIOUS_UINE |A8S_002 SPURIOUS_UINE |A8S 002
<0 <0
50 dbs IV\M VAR ARAR T 50 dbi M A A AP
e e Ao e AN N VVian/\ e e O A S AN A vVinavy
70 dbimr 70 dbimr
80 dbr 80 dbr
30.0 MHz 78503 pts .0 Gha/ 40.0 Gz || | 30.0 MHz 78503 pts 0 Ghz/ 40.0 Gz
2 Result Summas 2 Result Summas I
30.000 MHz 1,000 GHz 1.000 MHz 3412084 MHz -55.50 dBm 30.000 MHz 1,000 GHz 1.000 Mz 3557471 MHz 55.60 dBm -15.60 dB
1.000 GHz 3.250 GHz 1.000 MHz 3.21026 GHz -55.93 dBm 1.000 GHz 3.250 GHz 1.000 MHz 3.20976 GHz -55.82 dBm -15.82 dB
4,000 GHz 10,000 GHz 1.000 Mz 7.494 96 GHz -51.95 dBm 4000 GHz 10.000 GHz 1.000 MHz 7.49396 GHz -51.89 dBm 11.89d
10.000 GHz 35.000 GHz 1.000 Mz 2360525 GHz E m 10.000 GHz 25,000 GHz 1.000 Miiz 2209375 GHz -50.05 dBm 10,05 dB
25.000 GHz 40,000 GHz 1,000 Mz 32.04125 GHz -48.44 dBm 25.000 GHz 40.000 GHz 1.000 Mz 32.01375 GHz 1847 dBm .47 dl
Ready weady R 5
101024 20.06.5024 1048245 20.06.5024
Reflevel 1000 dBm  Offsct 2847 dB Mode Sweep sl
‘Count 100/100
1 Spurious Emissions i
[OUS_LINE_ABS_0g2
o
10 dir
20
30 dBr
SPURIOUS LINE |ABS 002
<0
50 dbi 1 M R
T NI e vV
70 dbimr
80 dbr
30.0 MHz 78503 pts .0 Gha/ 40.0 Gz
2 Result Summas
30.000 MHz 1,000 GHz 1.000 MHz 3557471 MHz -55.38 dBm 1538 dB.
1.000 GHz 3.250GHz 1.000 Mz 3.20976 GHz -55.71 dBm A1571dB
4,000 GHz 10,000 GHz 1.000 Mz 7.483 96 GHz -51.92 dBm 11.92 dB
10.000 GHz 35.000 GHz 1.000 Mz 11.04775 GHz -18.15 dBm 815dB
25.000 GHz 40,000 GHz 1,000 Mz 32.05125 GHz -48.46 dBm -8.46 dB
ooty
103942 70,08 3020
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SPORTON LAB.
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Report No. : FG3N0925-06A

FR1 n48 / 40MHz+20MHz / QPSK / CSE

Lowest Channel

Middle Channel

Reflevel 1000 dBm  Offsct 2847 dB Mode Sweep 6L Reflevel 1000dBm  Offset 28.47 dB Mode Sweep s6L
‘Count 100/100 Count 100/100
1 Spurious Emissions 1 1 Spurious Emissions 1
lous_Lme_ lous_ume_sss_og2
o o
10 diy 10 diy
20 20
30 dBr 30 dBr
SPURIOUS_UINE |A8S_002 SPURIOUS_UINE |A8S 002
<0 <0
50 dbi M\ AP 50 dbi ! N"’M AT
s A s A e NN AN Vi o e A o p AN VY
70 dbimr 70 dbimr
80 dbr 80 dbr
30.0 MHz 78503 pts .0 Gha/ 40.0 Gz || | 30.0 MHz 78503 pts 0 Ghz/ 40.0 Gz
2 Result Summas 2 Result Summas
30.000 MHz 1,000 GHz 1.000 MHz 39.93753 MHz -54.17 dBm 18,17 dB 30.000 MHz 1,000 GHz 1.000 Mz 41.391 80 MHz -54.59 dBm -14.59 dB
1.000 GHz 3.250 GHz 1.000 Mz 3.20976 GHz -55.62 dBm 15624 1.000 GHz 3.250 Gz 1,000 Mz 323375 GHz -56.08 dBm -16.08 dB
4.000 GHz 10.000 GHz 1.000 MHz 7.495 46 GHz -51.84 dBm -11.84 dB 4.000 GHz 10.000 GHz 1.000 MHz 7.498 46 GHz -51.80 dBm -11.80 dB
10.000 GHz 35.000 GHz 1.000 Mz 2204325 GHz -19.99 dBm -999dB 10.000 GHz 25,000 GHz 1.000 MHz 10.90375 GHz 4630 dBm 630 dB
25.000 GHz 40,000 GHz 1,000 MHz 32.01075 GHz -48.32 dBm 832 dB 25.000 GHz 40.000 GHz 1000 MHz 32.05575 GHz -48.28 dBm -8.28 dB.
weate b weady R S =
16:45:52 20,06 5024 10:39:18 91.06.504
Reflevel 1000 dBm  Offsct 2847 dB Mode Sweep saL
‘Count 100/100
1 Spurious Emissions i
[OUS_LINE_ABS_0g2
o
10 dir
20
30 dBr
SPURIOUS LINE |ABS 002
<0
50 dbi r VIR Ve
J'WV“UWWW hhhtaidy
70 dbimr
80 dbr
30.0 MHz 78503 pts .0 Gha/ 40.0 Gz
2 Result Summas
30.000 MHz 1,000 GHz 1.000 MHz 36544 23 MHz -54.89 dBm 14,89 dB.
1.000 GHz 3.250 GHz 1.000 Mz 3.20976 GHz -56.20 dBm 1620 dB.
4,000 GHz 10,000 GHz 1.000 Mz 7.48996 GHz -51.94 dBm 1194 dB.
10.000 GHz 35.000 GHz 1.000 Mz 11.03275 GHz 4217 dBm 217dB
25.000 GHz 40,000 GHz 1,000 Mz 33.51875 GHz -48.46 dBm -8.46 dB
B
1020m 21,08 3020

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+40MHz / QPSK / CSE

Lowest Channel

Middle Channel

Ref Level 0.00d8m  Offset 28.47 B

Mode Sweep

s

Count 100/100

6L Ref Level 0.00dBm  Offset 28.47 4B Mode Sweep

1 Avg

6L

Count 100/100

SPURITUS_UNE | ABS_002

| A

ALt ARt AN NP errinnd

% — R - A

13:49:37 19.04.2024

70 db
30.0 MHz 78503 pts 0 GHa/ 30.0 GHz
2 Result Summar

30,000 MHz 1000 GHz 1.000 MHz 37.02899 MHz -50.86 dBm -10.86 dB
1.000 GHz 3.250 GHz 1.000 MHz 3.21026 GHz -50.54 dBm -10.54 dB
4,000 GHz 10,000 GHz 1.000 MHz 7.49196 GHz -46.91 dBm .91 dl
10.000 GHz 25,000 GHz 1,000 MHz 11.00325 GHz -41.67 dBm -1.67 dB
25.000 GHe 40.000 GHe 1.000 MHz 33.51025 GHz -43.78 dBm -3.78 dB

ety &

Line _SPUR|OUS_LINE_ABS_0G2
10 dBrr
20
30 dbr 30 dis
SPUMBUS_UNE_ Ass o0z PIETS e | res_ooz
. PPV P AN SANNNAN e AAAP i AT i pn i o YR P A AR AN AR AT M g
—— M i~ Y v w— M A SO
60
70 db 70 dbm
&0
B 90 dbir
30.0 MHz 78503 pts 0 GHz/ 40.0GHz || [ 30.0 MHz 78503 pts. 0 GHz/ 40.0 GHz
2 Result Summar 2 Result Summan |
30,000 MHz 1,000 GHz 1,000 MHz 44.78511 MHz -50.26 dBm -10.26 dB 30,000 MHz 1.000 GHz 1.000 MHz 37.51374 MHz -50.13 dBm 10.13 dB
1.000 GHz 3.250 GHz 1,000 MHz 3.20976 GHz -49.84 dBm -9.84 d8 1.000 GHz 3.250 GHz 1.000 MHz 315377 GHz -50.72 dBm 10.72 dB.
4000 GHz 10.000 GHz 1.000 Mz 7.49396 GHz -46.87 dBm -6.87 dB 4000 GHz 10.000 GHz 1.000 MHz 7.482 96 GHz -86.84 dBm .84 di
10.000 GHz 25,000 GHz 1,000 MHz 22.06025 GHz -45.10 dBm -5.10dB 10.000 GHz 25.000 GHz 1.000 MHz 22.01975 GHz -45.16 dBm -5.16dB
35,000 GHz 40,000 GHz 1,000 MHz 33.504 75 GHz -43.58 dBm -3.58d8 25.000 GHz 40,000 GHz 1.000 MHz 33.49975 GHz -43.71 dBm 301d
ey - ]
15:34:92 19.04.2024 142550 1904 203
Ref Level 0.00dBm  Offset 28,47 B Mode Sweep 6L
Count 100/100
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+10MHz (Non Contiguous) / QPSK / CSE

Lowest Channel

Highest Channel

17:30:28 25.04.2024

RefLevel 0.00dBm  Offset 2847 8 Mode Sweep s6L Ref Level 0.00dBm  Offset 28.47 a8 Mode Sweep sal
Count 1007100 Count 100/100
A it Chee
lous_Lme_sss_og2 Line_SPUR NE_ABS
-10.db B
20 diy 20 4By
30
PUKIBUS e | as ooz SPGB unE | ABs 002 |
- VAV B ANIWAAA AN e ISV Y P I PRI SRV VY Y i VPRIV e e aat
oA =AY oom =
-0
0 dBi 80 dBrr
90 dBnr -390 dBnr
30.0 MHz 78503 pts. .0 GHz/ 40.0 GHz 30.0 MHz. 78503 pis. .0 GHz/ 40.0 GHz.
3 Result Summa 2 Result Summa |
30.000 MHz 1.000 GHz 1.000 MHz 3557471 MHz -55.61 dBm 15.61 dB 30.000 MHz 1,000 GHz 1,000 Mz 34.605 20 MHz -55.74 dBm -15.74 dB
1.000 GHz 3.250 GHz 1,000 Mz 3.20976 GHz -55.85 dBm -15.85 dB 1000 GHz 3.250GHz 1,000 Mz 320976 GHz -56.15 dBm 16.15d8
4,000 GHz 10.000 GHz 1.000 Mz 7.486 96 GHz -51.91 dBm -11.91 dB 4,000 GHz 10000 GHz 1.000 MHz 7.49696 GHz -52.14 dBm 12.14d8
10.000 GHz 25.000 GHz 1.000 Mz 2360975 GHz -50.10 dBm -10.10dB 10.000 GHz 35.000 GHz 1.000 MHz 11.06775 GHz 4378 dBm -374dB
25.000 GHz 40.000 GHz 1,000 MHz 33.51775 GHz -48.34 dBm -8.34 dB 25,000 GHz 40,000 GHz 1000 MHz 32.03625 GHz -48.45 dBm -8.45 dB.
weate (R 5 Ready L]
10:32:0 10.04.5024 1s0se 13003024
RefLevel 0.00dBm  Offset 2847 8 Mode Sweep s6L Ref Level 0.00dBm  Offset 28.47 a8 Mode Sweep sal
Count 1007100 Count 100/100
;
A it Chee
lous_Lme_sss_og2 Line_SPUR NE_ABS
-10.db B
20 diy 20 4By
30
PUKIBUS e | as ooz SPGB unE | ABs 002 |
i TN AP AN e i
0 et | A 4 A ANSANAN s A AN o] . A J" ANNAANAA o J A
el e v s i (A M
60 dbi B
70
80 dBmr 80 dBnr
50 dbi 90 dBm
30.0 MHz 78503 pts .0 Gha/ 40.0 Griz || | 30.0 Mz 78503 pts 0 Ghz/ 0.0 GHz
2 Result Summas 2 Result Summas I
30.000 MHz 1000 GHz 1.000 MHz 61.26687 MHz -50.72 dBm -10.72 dB 30.000 Mz 1,000 GHz 1.000 Mz 33.63568 MHz 50.33 dBm 1033 d8
1.000 GHz 3.250 GHz 1.000 Mz 321026 GHz -50.69 dBm -10.69 dB 1000 GHz 3.250GHz 1,000 Mz 321026 GHz 50.64 dBm -10.64 dB
4,000 GHz 10.000 GHz 1.000 Mz 7.484 96 GHz -47.07 dBm -7.07 dB 4,000 GHz 10000 GHz 1.000 MHz 747946 GHz -46.97 dBm -6.97 dB
10.000 GHz 25.000 GHz 1.000 Mz 2205075 GHz -45.18 dBm 5.18dB 10.000 GHz 35.000 GHz 1.000 MHz 1098375 GHz -42.90 dBm -290dB
25.000 GHz 40.000 GHz 1,000 MHz 33.50375 GHz -43.81 dBm -3.81 dl 25,000 GHz 40,000 GHz 1000 MHz 33.46775 GHz -43.98 dBm -3.98 dB
weate (R 5 weady R B
03348 26.00.3024
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samonas. FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

<MIMO ANT 3>

Maximum EIRP (dBm/10MHz)

Mode FR1 n48 : Conducted (dBm/10MHz)
<SISO> Lowest Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 21.48 21.53 21.46 21.47 21.43 21.30 21.63 21.57
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 21.50 21.70 21.53 21.63 21.26 21.21 21.42 21.57
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 22.09 21.89 22.01 22.08 21.21 21.24 21.80 21.71
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 21.95 21.92 22.03 21.83 21.15 21.21 21.72 21.99
BW 40MHz+40MHz
Mod. QPSK 16QAM
Lowest CH 22.43 22.63
Mod. 64QAM | 256QAM
Lowest CH 22.52 22.28
Mode FR1 n48 : Conducted (dBm/10MHz)
<SISO> Lowest Channel (Non-Contiguous)
BW 10MHz+10MHz 40MHz+40MHz
Mod. QPSK 16QAM QPSK 16QAM
Lowest CH 21.02 20.99 22.40 22.74
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Lowest CH 21.19 21.41 22.57 22.45
TEL : 886-3-327-3456 Page Number : A4 -10f136

FAX . 886-3-328-4978




samronas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Lowest Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 45.00 45.05 44.98 44.99 44.95 44.82 45.15 45.09
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 45.02 45.22 45.05 45.15 44.78 4473 44,94 45.09
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 45.61 4541 45,53 45.60 44.73 44.76 45.32 45.23
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 45.47 45.44 45.55 45.35 44.67 44.73 45.24 45.51
BW 40MHz+40MHz
Mod. QPSK 16QAM
Lowest CH 45.95 46.15
Mod. 64QAM 256QAM
Lowest CH 46.04 45.80
Limit 47dBm/10MHz
Result PASS
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Lowest Channel (Non-Contiguous)
BW 10MHz+10MHz 40MHz+40MHz
Mod. QPSK 16QAM QPSK 16QAM
Lowest CH 44.54 4451 45.92 46.26
Mod. 64QAM 256QAM 64QAM 256QAM
Lowest CH 44.71 44.93 46.09 45.97
Limit 47dBm/10MHz
Result PASS
Note

1. The measured conducted result has included duty cycle offset factor.

2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 17.5dBi MIMO antenna gain.

TEL : 886-3-327-3456 Page Number 1 A4 -20f136
FAX . 886-3-328-4978



samronas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A
Mode FR1 n48 : Conducted (dBm/10MHz)
<SISO> Middle Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 21.26 21.18 21.22 21.14 21.26 21.32 21.00 20.95
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 21.17 21.28 21.15 21.12 21.36 21.34 20.85 20.97
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 21.51 21.46 21.65 21.92 21.28 21.30 21.81 21.58
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 21.43 21.68 21.91 21.88 21.40 21.40 21.59 21.67
BW 40MHz+40MHz
Mod. QPSK 16QAM
Middle CH 22.61 22.42
Mod. 64QAM 256QAM
Middle CH 22.57 22.59
TEL : 886-3-327-3456 Page Number : A4 -30f136
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samranas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Middle Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 44.78 44.70 44.74 44.66 44.78 44.84 44.52 44.47
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 44.69 44.80 44.67 44.64 44.88 44.86 44.37 44.49
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 45.03 44.98 45.17 45.44 44.80 44.82 45.33 45.10
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 44.95 45.20 4543 45.40 44.92 44.92 45.11 45.19
BW 40MHz+40MHz
Mod. QPSK 16QAM
Middle CH 46.13 45.94
Mod. 64QAM | 256QAM
Middle CH 46.09 46.11
Limit 47dBm/10MHz
Result PASS
Note

1. The measured conducted result has included duty cycle offset factor.
2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 17.5dBi MIMO antenna gain.

TEL : 886-3-327-3456 Page Number 1 A4 -40f136
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samronas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A
Mode FR1 n48 : Conducted (dBm/10MHz)
<SISO> Highest Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 20.77 20.80 21.12 20.97 21.23 21.08 20.50 20.38
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 20.90 20.91 21.06 21.03 21.10 21.22 20.48 20.46
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 21.72 21.74 21.42 21.60 20.46 20.53 20.98 21.05
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 21.83 21.77 21.44 21.29 20.59 20.47 21.04 21.05
BW 40MHz+40MHz
Mod. QPSK 16QAM
Highest CH 22.59 22.62
Mod. 64QAM 256QAM
Highest CH 22.62 22.65
Mode FR1 n48 : Conducted (dBm/10MHz)
<SISO> Highest Channel (Non-Contiguous)
BW 10MHz+10MHz 40MHz+40MHz
Mod. QPSK 16QAM QPSK 16QAM
Highest CH 21.10 21.06 22.50 22.60
Mod. 64QAM 256QAM 64QAM 256QAM
Highest CH 21.10 21.25 22.63 22.84
TEL : 886-3-327-3456 Page Number : A4 -50f 136
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samranas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Highest Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 44.29 44.32 44.64 44.49 44.75 44.6 44.02 43.90
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 44.42 44.43 44.58 4455 44.62 44.74 44.00 43.98
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 45.24 45.26 44.94 45.12 43.98 44.05 44.50 44.57
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Highest CH 45.35 45.29 44.96 44.81 44.11 43.99 44.56 44.57
BW 40MHz+40MHz
Mod. QPSK 16QAM
Highest CH 46.11 46.14
Mod. 64QAM | 256QAM
Highest CH 46.14 46.17
Limit 47dBm/10MHz
Result PASS
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Highest Channel (Non-Contiguous)
BW 10MHz+10MHz 40MHz+40MHz
Mod. QPSK 16QAM QPSK 16QAM
Highest CH 44.62 44.58 46.02 46.12
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Highest CH 44.62 44.77 46.15 46.36
Limit 47dBm/10MHz
Result PASS
Note

1. The measured conducted result has included duty cycle offset factor.
2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 17.5dBi MIMO antenna gain.

TEL : 886-3-327-3456 Page Number 1 A4 -60f136
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+10MHz / Lowest Channel / Conducted (dBm/10MHz)

Ref Level 4000 cBm  Offset 22.45 B = RBW | Mz saL Reflevel 4000 dAm  Offset 224548 = RBW 1 MHz saL
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | © Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1ACLR
Mfi] 1267 dBm M
35527370 iz
30 BT T
20d8
10 \/ S R — — —
/ N /
/ /
5 / \ a0 -
{ 1 7
f i 20 dBirr '
] - | \
! T 30 t
] ] f T
/ \ / \
— / . - A0 — | . A
50
CF 3.555653 GHz 1001 pts 0 MHz/ Spon 40.0 MHz | | [CF 3.555 734 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Result Summar None 2 Result Summa: None
| Tl (Ref) 10,000 MHz 21.48d8m Tl (Ref) 10.000 MHz 21.53 dBm |
Tx Total 21.48 dBm Ix Total 21.53 dBm
ceoy R o s feady (R &
183751 10,040,203 isiasas 0062024
B
RefLevel 5000dBm  Offset 22.45 b = REW 1 Mz saL RefLevel 50.00dBm  Offset 22.45d8 = RBW 1 MHz 6L
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att 2066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR 18m Avg
Mfi] 1244 d8m Mifl] 1262 dbm|
35683610 GHz 35562930 GHz
0 Ho T
20 dB 8
R S S 1 -] | ——— P —
10 - S 7
/ o B
/ I /
" / it -10 f
/ \ / \
1 " 20 dfirr T
i \ / \
I . | \
{ \ T \
¥ — L _ S — S / 1
50
CF 3.564 975 GHz 1001 pts. 4.0 MHa/ Span 40.0 MHa || [(F 3555332 GHz 1001 pts. .0 MHz/ Span 40.0 MHz
2 Result Summa None 3 Result Summa None
| Tl Ref) 10,000 Mtz 21.50 dBm Tl (Ref) 10,000 MHz 21.70 dBm |
TaTotal 21.50 dBm T Totl 21.70 dBm
meady (R L Aoty o
1886500 10,040,234 Leieaas 0062024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+10MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00dBm  Offset 22.450B  RBW 1 MHz set

Ref Level 40.00 dBm

sectrt
Offset 224545 = RBW 1 MHz

- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | © Att 2045 = SWT  10ms = VEW 3 Mz Mode Auto Sweep
1 ACLR 1ACLR
Mifi]  1218d8m
3621 1940 iz
30 BT T
20d8
10 —~ +— —— — —
- - o / \
/ | / \
- -10 -
{ \ { \
\ 0 I \
i b e ] *
| | { |
- 1 30 T T
| \ | \
/ / \
|40 db———— e - || [0 dBm—e—— = —
50
CF 3.620152 GHz 1001 pts 0 MHz/ Spon 40.0 MHz | | [F 3.620 352 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Result Summar None [2 Result Summa: None
| Tacl Ref) 10,000 Mz 21.26 dBm 1 a1 (Ref) 10000 MHz 21.18 dBm
Tx Total 21.26 dBm Tx Total 21.18 dBm

Reooy e

16:55:50 10.04.2024

Ready

e

64Q0AM

256QAM

Ref Level 40.00dBm  Offset 22.450B  RBW 1 MHz set

Ref Level 40.00 dBm
- At

Offset 22.45d8 = REW 1 MHz
20dB & SWT

10ms ® VBW 3 MKz Mode Auto Sweep

6L

Count 1000/1 000

- A 2008 & SWT_ 10ms ® VBW 3 Mz Mede Auto Sweep Count 1000/1 000
1ACR 1 1ACR ikm Avg
M) 1243 dgm) Mi[i]  1252dBm
36197550 GHz 36212740 GH:
£ T T
20 dB -
i e = — "
; \ B £ \
f / \
2 -0 i ¥
f \ f \
7 T 20 dbimy " \
/ | { \
! ! a0 f -
/ \ | !
40—t |40 dBo————
50
CF 3.620 592 GHz 1001 pts. 4.0 MHa/ Span 40.0 MHa | | |CF 3.620 392 GHz 1001 pts. .0 MHz/ Span 30.0 MHz

2 Result Summar None
Tl (Ref) 10,000 MHz 21.17dBm
Tx Total 2117 dBm

2 Result Summa: None
Tl (Ref] 10,000 MHz 21.28 dBm
Tx Total 21.28 dBm

[

T84T 10.04.2024

Ready

T

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+10MHz / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00dBm  Offset 22.450B  RBW 1 MHz set

v e sectrt
Ref Level 40.00 dBm

Offset 224545 = RBW 1 MHz

s6L

- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | © Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1ACLR
Mifi] 1158 d8m MIf1] 1161 d8m|
36820380 iz 36819580 GH:
30 BT T
20d8
10 = — — L - _ _
- ! o \
\
N f L 10 +
| | i
f v 20 dBinr 1 L
[ \ | \
T T =0 I 1
/ / \
= == [40 4 = = -
50
CF 3.685 184 GHz 1001 pts 0 MHz/ Span 40.0 MHz | | [CF 3.685 546 GHz 1001 pts .0 MHz/ Span 40.0 MHz

2 Result Summar None
Tacl Ref) 10,000 Mz 20.77 dBm
Tx Total 20.77 dBm

2 Result Summa: None
Tl (Ref] 10.000 Mtz 20.80 dBm
Tx Total 20.80 dBm

o DR &

16:58:37 11.04.2024

Ready

PRI

64Q0AM

256QAM

Ref Level 40.00dBm  Offset 22.450B  RBW 1 MHz set

Ref Level 40.00 dBm

Offset 22.45d8 = REW 1 MHz

6L
Count 1000/1 000

- A 2048 ® SWT  10ms ® VBW I MHz Mode Auto Sweep Count 10001000 | * Att 2048 ® SWT  10ms ® VBW 3MHz Made Auto Sweep
1AQR 1 1ACR 1Rm Avg
i) 12.12d8m| Ml 1183 dm)
36847550 Ghz 36026380 GHz
£} i+ T
20 dfs
10 e —— v e e e S o=
\ / N
B /
f \ /
I3 1 L 10 -
f | i |
r 20 dfir . L
f | |
/ | f |
f T 30 7 ¥
/ / \
L —— s |40 dggr———— —
50
CF 3.684755 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz || [cF3 585583 Grz 7001 pts 0 WHz/ Span 50.0 MHz

2 Result Summar None
Tl (Ref) 10,000 MHz 20.90 dBm
Tx Total 20.90 dBm

2 Result Summa: None
Tl (Ref] 10,000 MHz 20.91 dBm
Tx Total 20.91 dBm

O

1742008 11.04.204

Ready

P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : F

G3N0925-06A

Ref Level 4000 cBm  Offset 22.45 B = RBW | Mz saL Reflevel 4000 dAm  Offset 224548 = RBW 1 MHz saL
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | © Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1ACLR
MI)] 1258 dam| M dim
3551 5480 iz 35558420 GH:
30 BT T
20d8 5
10 s 1
y f
- - o Y
| \ \
| 1 \
" ‘ } | ‘
| { |
| I
t 20 diir i T
I | 1
f T 30 |
[ |
et 40 — -
50
CF 3.555363 GHz 1001 pts .0 MHz/ Spon 60.0 MHz | | [CF 3.555 003 GHz 1001 pts .0 MHz/ Span 60.0 MHz
2 Result Summar None 2 Result Summa: None
| Tl (Ref) 10,000 MHz 21.6d8m Tl (Ref) 10.000 MHz 21.47 dBm |
Tx Total 21.46 dBm Ix Total 21.47 dBm
ceoy R 5 S feady (R & M
o1:07:00 31082030 cpiogia sics.a024
W
RefLevel 5000dBm  Offset 22.45 b = REW 1 Mz saL RefLevel 50.00dBm  Offset 22.45d8 = RBW 1 MHz 6L
oo 2005 ® SWE  10ms ® VEW JMHz Mode Auto Sweep Count 10001000 | © Att 2066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR 1Rm Avg
mfi) B MI[i] 1280 d8m
35586400 GHz 35557770 GHz
0 Ho T
20 d6 "
| x
10 = —~
/ ] \ /| \
/ 1 ) T
I \
! j ‘ 10 i |
f | / |
i 1 20 dfinr ! ‘
I | | I
| f |
“ L 30 |
\ i
- - a0 — —_—
50
CF 3.553 76 GHz 1001 pts _ 6.0 MHz/ Span 60.0 MHa || [(F3.554 878 GHz 1001 pts. 0 MHz/ Span 60.0 MHz
2 Result Summa None 3 Result Summa None
| Tl Ref) 10,000 Mtz 21.53dBm Tx1 (Ref) 10,000 MHz 21.63 dBm |
TaTotal 21.53 dBm T Totl 21.63 dBm
o NN o [
621718 31,0823 sriazin sicsaoa

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A4 - 10 of 136




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+20MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

e B
Ref Level 4000dBm  Offset 22.45.08 = RBW 1 Miz saL Reflevel 4000 dAm  Offset 224548 = RBW 1 MHz saL
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | ® Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1ncit
Mfi] 1238 dBm ] a8m|
36181000 GHz 36124050 GH:
30 BT T
20d8
10 =
/ A \
/ \ B !
B - T -10 f 1
/ | | |
g L 20 dBer - .
\ | \
-30 1
| |
bt - - : -0 dr——— - —
50
CF 3.615043 GHz 1001 pts .0 MHz/ Spon 60.0 MHz || [F 3.614 922 GHz 1001 pts .0 MHz/ Span 60.0 MHz
2 Result Summar None 2 Result Summa: None
| Telike 10.000 Mriz 21.22d8m Tl (Ref) 10,000 MHz 21.14 dBm |
gxlonl 21.22 d8m Ix Total 2114 dBm
N B wacy DL
os:0kias 31082034 deiiaise shon.asce
e - W e
Ref Level 2000 dBm  Offset 224540 = RBW 1 MHz SGL Ref Level 20.00 dBm  Offset 22.45d8 & RBW 1 MHz SGL
- At 208 ® SWT_ 10ms ® VBW 3 MKz Mode Auto Sweep Count 1000/1000 | = Att 2008 ® ST 10ms ® VBW 3MHz _Mode Auto Sweep Count 1000/1 000
Lhck
Mifi] 1235 d8m MI[I] 1237 dbm|
36139010 GHz 35176760 GHz
0 e T
20 d6 M
10 — — = —
| |
2 T -0 |
| | 1
T .L 20 dbimr ,f x
| | |
T 1 30
I \ / |
Y O S— E— - e a0 il — — .
50
CF 3,614 62 GHz 1001 pis _ 6.0 MHz/ Span 60.0 MHz || (73,614 619 GHz 7001 pis 0 MHz/ Span 50.0 Mz
2 Result Summa None 3 Result Summa

Tl (Ref) 10,000 MHz 21.15dBm
Tx Total 2115 dBm

None

Ready

Tl (Ref] 10,000 MHz 21.12 dBm
Tx Total 21.12 dBm

05:4B:31 31.05.2024

Ready

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A4 - 11 of 136



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

Ref Level 4000 cBm  Offset 22.45 B = RBW | Mz sa Reflevel 4000 dAm  Offset 224548 = RBW 1 MHz saL
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | ® Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR
wili] o M1 36 dim
3671 9780 iz 36755690 GHz
30 BT T
20d8
b I
10 / - — — — —
L - o
T \
\ |
B - 10 / .
| | ] |
/ 1 ! |
1 L 20 diir 1 T
I} i I} 1
|
| ! - .\
Bt = e E— = — e
50
CF 3.674 793 GHz 1001 pts -0 MHz/ Spon 60.0 MHz || [F 3.674 912 GHz 1001 pts .0 MHz/ Span 60.0 MHz
2 Result Summar None 2 Result Summa: None
Tl (Ref) 10,000 MHz 21.12d8m Tl (Ref) 10.000 MHz 20.57 dBm |
| Tx Total 21.12dBm Ix Total 2057 dBm
Rty NN T peay N o O
s:88:08 318820340 geiiiis sios.asne
v - B
Ref Level 2000 dBm  Offset 224540 = RBW 1 MHz SGL Ref Level 20.00 dBm  Offset 22.45d8 & RBW 1 MHz SGL
- At 2040 & SWT  10ms @ VBW 3 Mz Mode Auto Sweep Count 100071000 | * Att 208 ® SWT_ 10ms ® VBW 3MHz Mode Auto Sweep Count 1000/1 000
1 ACLR 1ACLR
Mifi] 1231 ddm
36871 0GHz
0 e T
20 d6
10 - — —_ - 2 —— = ——
, \
i ° T
| \ i / |
B £ ‘ 10 ] T
/ | /
/ \
‘ T 20 dfirr \n
I | |
- 30 |
A0 dbor ————— | | 40 g8 . _ |
50
CF3.674911 GHz 1001 pis _ 6.0 MHz/ Span 60.0 MHz | | (7 3.675 208 GHz 7001 pis 0 MRz/ Span 60.0 MHz
2 Result Summa None 3 Result Summa None
| Tl Ref) 10,000 Mtz 21.06 dBm 1 Tx1 (Ref) 10,000 MHz 21.03 dBm |
TaTotal 21.06 dBm Tx Total 21.03 dBm
meady (R & s Aoty &
12a40 108,203 075305 31002024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4 - 12 of 136




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+40MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 4000 B Offset 22.45 B = RBW 1 MHz

Ref Level 40,00 dBm

Offset 224548 = RBW 1 MHz

s6L

- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 10001000 | = Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1ACLR
Mfi] 1237 ddm mif1] d8m
35570200 GHz 35581300 GHz
.0 H Ed I
zu 0 :
10 /. 10 \
o 1] T Or 1 1
) |
’ | | 1
10 4 ! .
f | | 1
a0 I | 5 ! |
[ ‘ ] ‘
| ! / 4
. ‘ \ j ‘.
50
CF 3.55393 GHz 1001 pts. 10.0 MHz/ Span 100.0 MHz | | [CF 3.555 33 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Result Summar None 2 Result Summa: None
Tx1 (Ref) 10.000 MHz 2143 dBm 10,4 H 21.30 dBm
T Totol 2143 dBm 0 et 0200 Mz 2130

L T
11:17:02 AN 06/01/2024 11:25:59 aM 06/01/2024
Muttiv - pectrur -
Ref Lol 4000, Ot 224505 = RBW 1 Wiz @ ReLevel 000 g Offet 22.15d5 = REW 1 Wi sat
- A 2048 ® SWT  10ms ® VBW I MHz Mode Auto Sweep Count 100071000 | = Att 2048 ® SWT  10ms ® VBW 3MHz Made Auto Sweep Count 1000/1 000
1 ACLR 1 ACLR 1Rm Avg
i Wil 124 cem
3554630064 35577006
30 T 30 13
20 20 -
10

20 I B T
| 1 |
20 1
J ‘ ' |
50
CF 3.553 83 GHz 1001 pts. 10.0 MHz/ Span 100.0 MHz || |CF 3.55433 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Result Summa None 2 Result Summa None
Tt Ref) 10.000 Mriz 21.26d8m Tl (Ref) 10,000 MHz 21.21 dBm
T Total 21.26 dBm Ta Total 21.21 dBm
feacy I el T PRETTET
11:38:53 AM  06/01/2024 11:48:48 AN 08/01/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A4 - 13 of 136




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+40MHz / Middle

Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40,00 dBm
- A

Offset 224508 = REW 1 MHz saL

- - L
Ref Level 4000 dBm  Offset 224540 = RBW 1 MHz

s6L

2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 10001000 | = Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR
Ml 1233d8m
38023100 GHz
.0 H Ed I
2 0
10 / 10 —
I / |
a B T
l ' : |
a0 F L |
|
20 ‘I | !
E i + B T
| |
30 ‘I T 1
— — L | |
— = S - L
50
CF 3.60331 GHz 1001 pts. 10.0 MHz/ Span 100.0 MHz || [CF3.604 61 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Result Summar None 2 Result Summa: None
Tl (Ref) 10,000 MHz 21.26d8m Tl (Ref) 10.000 MHz 21.32 dBm
Tx Total 21.26 dBm Tx Total 21.32 dBm
o N — S &
12:25:57 T 06/01/2024 12:32:50 BM 06/01/2024
RefLevel 5000dBm  Offset 22.45 b = REW 1 Mz saL RefLevel 50.00dBm  Offset 22.45d8 = RBW 1 MHz 6L

03:58:44 BN 06/01/2024

- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att 2066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1ACR 1ACLR 1Rm Avg
MIfl] 1256 dBm|
35064100 GHz
30 T 30 13
0 20
10 / 10 /
I i R ™
I \ !
o B 1 T
[ ’ \ ! |
10 ! 3 T
|
|
| | . L
| | | |
20 i I I |
| | 1 \
50
CF 3.60471 GHz 1001 pts. 10.0 MHz/ Span 100.0 MHz | | |CF 3.604 31 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Result Summa None 2 Result Summa [y
Tl Ref) 10,000 Mtz 21.36 dBm Tx1 (Ref) 10,000 MHz 21.34 dBm
Ta Total 2136dBm Ta Total 21.34 dBm
fedy N 0 ey o CUET

04:08:36 P 08/01/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

- sectry
— K =
Ref Level 5000 Bm  Offset 22.45 B = REW 1 MHz saL Reflevel 4000dBm  OMfset 224548 = RBW 1 MHz sl S
- Att 20dB = SWT 10ms ® VBW 3 MHz Mode Auto Sweep Count 1000/1 000 L“ 20dB = SWT 10ms & VBW 3 MHz Mode Auto Sweep Count 1000/
1 ACLR
Mifi]  1230d8m
36572200 Gz
.0 H Ed I
2 0 -
10 [ 10 /
o i i T . |
’ ‘ !
R t
| 1 1
20 I | f
E ‘ B
\' l | }'
20 ] ! J |
| 5 IV I (-
| -
| | —
50
CF 3.653 82 GHz 1001 pts. 10.0 MHz/ Span 100.0 MHz || [CF 3.654 52 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Result Summar None 2 Result Summa: None
Tx1 (Ref) 10,000 MHz 21.23d8m Txl (Re 10,000 Mtz 21.08 dBm
T tator 2123 dBm Tt 31.08 dBm
o N S
04:20:52 T 06/01/2024 04:37:47 M 06/01/2024
RefLevel 5000dBm  Offset 22.45 b = REW 1 Mz saL RefLevel 50.00dBm  Offset 22.45d8 = RBW 1 MHz 6L
- A 2040 & SWT  10ms @ VBW 3 Mz Mode Auto Sweep Count 1 000/1 000 m 206 ® SWT  10ms ® VBW 3 MHz _Made Auto Sweep Count ||um
1 ACLR S
mifi] Wil 1239 dbm
- 35565200 GHz
30 T 30 13
2 0 -
10 10 =
1 1 N —
o f i j 1
¥ \ ]
[ | Ir '
| | ; !
L | |
20 1 i B T I
| |
J il L
20 | i [ [
[ D R J (W | |
40 dBm—-——t—"" | 40 —T—1—— —
50
CF 3.654 52 GHz 1001 ps. 10.0 MHz/ Span 100.0 MHz | | [CF 3.655 32 GHz 1001 pts. 10.0 MHz/ Span 100.0 MHz
2 Result Summa None 2 Result Summa None
Tl Ref) 10,000 Mtz 21.10dBm Tal (Re 10,000 MHz 21.22 dBm
Ty Total 2110 dBm o pen 21122 dBm
ety o N0 | S 5 CRET
04:40:51 PM 06/01/2024 04:47:37 PN 06/01/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A4 - 15 of 136



e% FCC RADIO TEST REPORT Report No. : FG3N0925-06A

SPORTON LAB.

FR1 n48 / 20MHz+10MHz / Lowest Channel / Conducted (dBm/10MHz)
QPSK 16QAM

saL Ref Level 50.00dBm  Offset 22.454B = RBW 1 MH: s6L

Reflevel 4000 cBm  Offset 22,8508 = RBW 1 MHz
- A 2008 ® SWT  10ms & VBW 3MHz _Mode Auio Sweep Count 1000/1000 | = Att 20dB ® SWT  10ms & VBW 3 MHz Mode Auto Sweep Count 1000/1000
1 ACLR
Ml 1283 dBm
1576701 0GHz
T 0 L
B 20 e
10 dBin — —— 10 1 \
o i
[ | / i
10 dbar— i T
i i I 1
0 ] | i §
| | | 1
30 t i
/ | L
404 e | | V3 = e = —
50
CF 3,575 143 GhHz 001 pts .0 MHz/ Spon 60.0 MHz | | [cF 3,574 903 Ghz 001 pis O MHz/ Span 60.0 MHz
2 Result Summar Nene 2 Result Summar None
Txl (Ref) 10.000 MHz 21.63 dBm Tal (Ref) 10,000 Mtz 21.57 dBm |
I Tx Total 21.63 dBm Tx Total 21.57 dBm
weaty I T ceaty R tay

1022000 07.06.2024 141002 07.06.2024

64Q0AM 256QAM

Reflevel 4000 B Offset 324548 # RBW 1 Mz saL Ref Level 40.00dBm  Offset 22.45dB & RBW 1 MHz sGL
- A 2008 ® SWT_ 10 ms ® VBW 3 Mz Mode Auto Sweep Count 1000/1000 |  Att 204B & SWT___10ms & VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR g
Mfi] 1251 ddm i dBm
35T0770 Gz 35769880 G|
T 30 T
B 20 dBier
10 —_— 10 — = \
o
| [ h
10 dBs
T T f T
/ | | \
\ / \
-20 I i
I f
| | ! ‘
30 1 T
- 1] / \
a0 | 0.0 S .
50
CF3.575 187 GHz 00T pis _ 6.0 MHa/ Span 60.0 MH | | |cF 3.574 958 G 1001 pts .0 MHz/ Span 60.0 MHz
2 Result Summar None 2 Result Summa Nore
Tal [Ref) 10.000 MHz 21.42 dBm 1 Tul (Rel) 10.000 Mz 21.57 dBm
Talctal 2142 dBm Tx Total 2157 dBm
Ferr R TR weay R # "imn

13:55:73 07083024 s1e:05:35 07062024

TEL : 886-3-327-3456 Page Number 1 A4 - 16 of 136
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+10MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

SGL

RefLevel 40.00dBm  Offset 22.45B  RBW 1 MHz

6L
Count 1000/1000

Reflevel 5000dBm  Offset 22,4568  RBW 1 MHz
- A 2008 © SWT__ 10ms ® VBW 3z _Mode Auto Sweep Count 1000/1000 | * At 20dB & SWT__10ms & VBW 3 Mz _Mode Auto Sweep
1 ACLR
MIfi]  11.99d8m|
36381010 Gz 3.6322400 Gy
T 0 L
B 20 dier
|
10 — \ 1o = = \
o f f b
] ] |
10 dés { t
| '¥ { ]
20 T I |
04| ‘. | |
/ | | |
40.dBme e ] aodpmt R —
50
CF 3.635 297 GHz 1001 pts .0 MHz/ Spon 60.0 MHz | | |cF 3 635417 GHz. 1001 pts 0 MHz/ Span 60.0 MHz
2 Result Summar Nene 2 Result Summar None
Txl (Ref) 10.000 MHz 21.00 dBm Tal (Re) 10,000 MHz 20.95 dBm |
I Tx Total 21.00 dBm Te Total 20.95 dBm
reaty & Thnm feary o Pl
dpaian Gv.oe.aned 14:29:03  07.06.2034
Reflevel 4000 B Offset 324548 # RBW 1 Mz saL Ref Level 40.00dBm  Offset 22.45dB & RBW 1 MHz 6L
- At 20dB & SWT 10 ms & VBW 3 MHz Mode Auto Sweep Count 100041000 | = Att 20dB & SWT 10ms & VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR g
mifi] 12.00 dibm| Ly dBm)
36379970 6z 3.636.9760 GHy|
T 3 T
B 20 dBier
10 ————— 10 —
, ‘ ; 7] \
o - - o
| ] \
10 di
] | f
] ‘ ] 1
o / I
i I " |
30 T T
I—— [ . | |
-40 = | |40 = = — — —
50
CF3.635117 GHz 1001 pts _ 60 MHa/ Span 60.0 MHz | | |7 3.635 208 G 1001 pts .0 MHz/ Span 60.0 MHz
2 Result Summar None 2 Result Summar None
Tl [Ref) 10.000 MHz 20.85 dBm Tl [Ref) 10.000 Mtz 20.97 dBm
I Tx Total 20.85 dBm TeTotdl 2057 dBm
R > Ready [insnsnnng ot

Ready

sa:51:13 07062024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A4 -17 of 136



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+10MHz / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

RefLevel 40.00dBm  Offset 22.45B  RBW 1 MHz

6L

Reflevel 4000dBm  Offset 22,6508 = ROW 1 Mz sl
- 008 © SWT 10.ms ® VEW MKz Mode Auto Sweep Coun 1 i | | [ e 2008 ® SWT  10ms & VBW 3 MHz Mode Auto Sweep Count 1000/1 000
1ACLR vi
Ml 1159.8m,
se91 75106 ses1m160 6y
T 30 "
B 20 dBrr
10 S - = 10 P S N S—
N / / / \ \
/ \ f )
10 dr— v f T
] ‘ / |
20 . T |
I !
| |
-30 ‘| (I I
40 ! e e~ —
50
CF 3,694 808 GHz 1001 pts .0 MHz/ Spon 60.0 MHz | [ |F 3695113 GHz 1001 pts 0 MHz/ Span 60.0 MHz
2 Result Summoan None 2 Result Summar None
Tl (Ref) 10.000 MHz 20.50 dBm Tl Rl 0000 Watie 20,38 dBm |
I T Total 2050 dBm o e 2038 dBm
e S 5 P
ARiRaiad Gr.Oeanad 16:12:3  07.06.20M4
SGL

Reflevel 4000cBm  Offset 22,4558 & RBW 1 MHz

saL

Ref Level 40.00cBm  Offset 22.45 4B = RBW 1 MHz

Count 1000/1 000

- At 304 ® SWT__10ms ® VEW 3 MHz _Mode Auto Sweep Count 1000/1000 | = Att 204B & SWT___10ms & VBW 3 MHz _Mode Auto Sweep
1ACLR
Mifi] 1151 ddm i 1,64 dBm|
36979850 Gz 3.691 8110 Gy
T 30 T
B 20 dBier
10 — — = 10 — - S R .
\ / 1 \
o - 4 1 !
/ f ! 1
10 dBm—r | |
i \ I
{ | /
20 - | 1 l
3 J L
| i [ ‘
30 - " |
|40 = — |0 48" —
50
CF 3694932 GHz 00T pis _ 6.0 MHa/ Span 60.0 MH | | |CF 3.695 048 Gz 1001 pts .0 MHz/ Span 60.0 MHz
2 Result Summar None 2 Result Summ Nore
Tal [Ref) 10.000 MHz 2048 dBm 1 Tul (Rel) 10.000 Mz 20,45 dBm
JxJotol XA dEm Tx Total 20.46 dBm
rery NN O ety D

16:26:14 07.06.2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

1 A4 - 18 of 136
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+20MHz / Lowest

Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00dBm  Offset 22.450B  RBW 1 MHz set

Reflevel 40.00dBm  Offset 22,4545 & RBW 1 Mz sal

- A 2008 & SWT_ 10ms ® VBW 3 Mz Mede Auto Sweep Count 100071000 | © Att 2048 ® SWT_ 10ms ® VBW 3z Mode AutoSweep Count 1000/1 000
1 ACLR 1ACIR
mfi] 1253 dgm) M dem
35523370 GHz 35852650 GHz
0 T En
20 ds
10 :  — ! .
f Y ! v
{ L o - ! -
] | f |
[ |
| | |
B T ] 10
I |
f ! | :
20 dBim—
|
|
‘ | !I
T t 0
| | ] \
L e M | . e e =
50
CF 3.536 793 GHz 1001 pts 0 MHz/ Spon 80.0 MHz || [CF 3.583 663 GHz 1001 pts .0 MHz/ Span 80.0 MHz
2 Result Summar None 2 Result Summa Nonc
| T [Re) 10,000 MHz 2209 dBm T (Ref 10,000 Wiz 21.89 dBm |
Tx Total 22.09 dBm Tx Total 21.89 dBm
s NN 5 o DR S
a9:a4:08 12.00.2034 om0 12.0e3024
RefLevel 4000Bm  Offset 2245 B = RBW 1 MiHz saL RefLevel 50.00dBm  Offset 22.45d8 = RBW 1 MHz Gl
- A 2008 & SWT_ 10ms ® VBW 3 Mz Mede Auto Sweep Count 1000/1000 | * Att 2066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACR SREEL
MIfi] 1232 dBm| MIfi]  1238dBm
35858400 GHz 357279706z
£ Ho T
20 dB
| IS IO S S e e — — =
i 7 y 7 1
f | [ |
f i 0 i T
| ' ‘ '
o1 | 0 :
‘ I ] [
| { |
Y 20 dbimr
i 1 ! |
{ | 0 J l
T I b ! 1
J \ . / i
10 e e ] | [ 40 dBps e - = = =
50
CF 3.583 582 GHz 1001 pts. .0 MHa/ Span B0.0 MHa || [(F3.576817 GHz 1001 pts. .0 MHz/ Span 80.0 MHz
2 Result Summar None 3 Result Summa None
| Tl (Ref) 10,000 Mtz 21.95 dBm Tx1 (Ref) 10,000 MHz 21.92 dBm |
Tx Total 21.95 dBm T Totl 21.92 dBm

Ready e

e

1L:09:53 12.04.2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+20MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

saL
Count 10001000

Ref Level 4000 dBm  Offset 22,4568 = RBW 1 MHz

Offset 224548 = RBW 1 MHz seL
10ms ® VBW 3 Mbz _ Made Auto Sweep Count 1000/1 000

Ref Level 40,00 dBm

- At 2045 & SWT

2 Result Summar None
Tl (Ref) 10,000 MHz 21.43 dBm
Tx Total 2143 dBm

- At 2045 = SWT___10ms = VBW 3 Mz _Mode Auto Sweep
1 ACLR 1ACLR
mfi] 1193 a8 M
36325030 GHz
30 BT T
20 ds
10 — = —r - e —
{ \ \ f \
f . o f Y i
| | | \
B 10 T T
I 1 | |
\ I}
/ - 20 dBirr ‘I
f
| | | \
! " -30 ? l
i / . - L b —~
S — S| | . L P _ _
50
CF 3.632 685 GHz 1001 pts .0 MHz/ Spon B0.0 MHz || [CF 3.633 645 GHz 1001 pts .0 MHz/ Span 80.0 MHz
2 Result Summar None 2 Result Summa: None
| T [Re) 10,000 Mz 21.51 dBm T (Ref) 10000 MHz 21.46 dBm |
Tx Total 21.51 dBm Ix Total 21.46 dBm
seeoy N L sy "
1mismiie 160420340 sigean e.cea0a4
e - W e
Ref Level 2000 dBm  Offset 224540 = RBW 1 MHz SGL Ref Level 20.00 dBm  Offset 22.45d8 & RBW 1 MHz SGL
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | * Att 2066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR 18m Avg
MI[I] 1186 dBm| MIfi]  1212dBm
36425720 GHz 36110040 GHz
£ Ho T
20 d6
i e ey, r - e
/ | f \
T 1 U f T
/ | I |
| | ] |
B -10 t
| | f
[ ]
T i 20 dbinr T T
| | |
| | I
30 +
J \ I ‘
e S B I (| Py _ I b
50
CF 3.638921 GHz 1001 pts. .0 MHz/ Span B0.0 MHa || [(F3.611878 GHz 1001 pts. .0 MHz/ Span 80.0 MHz

2 Result Summa: None
Tl (Ref] 10,000 MHz 21.68 dBm
Tx Total 21.68 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+20MHz / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 4000dBm  Offset 22.45 B = REW 1 MHz sl

L

RefLevel 40.00dBm Offset 22.45d6 = RBW 1 MHz

- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | © Att 2045 = SWT  10ms = VEW 3 Mz Mode Auto Sweep
1 ACLR 1ACLR
Ml 12.02d8m
36638370 iz
30 BT T
20d8
10 7 — I —_— o + — —
! \ { h
‘ y o ‘ {
[ \ / |
/ | 1
¢ f 1 "" \ !
| ' | ‘
T T 20 diir
| | !
-30 B
| T
| \
s = kS |
= 40, =
50
CF 3.666629 GHr 1001 pts 0 MHz/ Spon B0.0 MHz || [CF 3.667 109 GHz 1001 pts .0 MHz/ Span 80.0 MHz
2 Result Summar e

None 2 None
Txl (Ref) 10,000 MHz 21.72 dBm a1 (Ref) 10,000 MHz 21.78 dBm
| Ty Total 21.72 dBm Tx Total 21.74 dBm

None
Tl (Ref) 10,000 MHz 21.83 dBm
Tx Total 2183 dBm

ooy NN 0T sty NN T
sans 17.00.2034 ot 17062004
| e
Ref Level 2000 dBm  Offset 224540 = RBW 1 MHz SGL Ref Level 20.00 dBm  Offset 22.45d8 & RBW 1 MHz SGL
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | * Att 2066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1ACLR 1ACLR 1Rm Avg
M1 12.50 dBim| MI[i] 1243 dBm
36665540 iz 36678320 GH:
£ Ho T
20 d6 8
i e e ———— . — — o
! i ! \ i \
I | ” I 1
| " I‘ 1
. / 1 -10 T 1
\ | ¥
[ | | {
i T 20 dbimy T |‘
| |
| !
| [ a0 ] 1
J0dn A o | S || PP o _ _
50
CF 3.671 189 GHz. 1001 pts. .0 MHz/ Span B0.0 MHz || |CF 3,671 908 GHz 1001 pis 0 MHz/ Span 80.0 MHz
2 Result Summa 3 Result Summa None

Tl (Ref] 10,000 MHz 21.77 dBm
Tx Total 21.77 dBm
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Ready
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TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4 - 21 of 136






